
 

State Pollutant Discharge Elimination System  
(SPDES) DISCHARGE PERMIT  

    

SIC Code: 4952 NAICS Code: 221320 SPDES Number: NY 002 5429 
Discharge Class (CL): 07 DEC Number: 3-1358-00012/00003 
Toxic Class (TX): T  Effective Date (EDP): EDP 
Major-Sub Drainage Basin: 13 - 05 Expiration Date (ExDP): ExDP 
Water Index Number: H-101-21 Item No.: 857 - 089 

Modification Dates (EDPM):  
Compact Area: - 

 

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York 
State. 

 
PERMITTEE NAME AND ADDRESS 

Name: Village of Millbrook Attention: 
 Mayor 

Street: 35 Merrit Avenue, PO Box 349 
City: Millbrook State: NY Zip Code: 12545 
[...]
summary of  the results. 

EDP + 6 
months 

 STORMWATER NO EXPOSURE CERTIFICATION 
Permittee must recertify every five years a condition of no exposure to stormwater 
in order to continue to qualify for the no exposure exclusion. The No Exposure 
Certif ication Form can be found on the DEC website. 

3/18/2024, 
and every 5 

years 
thereaf ter 

 MERCURY MINIMIZATION PLAN  
The permittee must complete and maintain onsite an annual mercury minimization 
status report in accordance with the requirements of  this permit.   
 

Maintained 
Onsite 

EDP + 12 
months, 
annually 

thereaf ter 
 

Unless noted otherwise, the above actions are one-time requirements.  
 

F. Monitoring and analysis shall be conducted using sufficiently sensitive test procedures approved under 40 CFR Part 
136, unless other test procedures have been specif ied in this permit.  
 

https://gcc02.safelinks.protection.outlook.com/?url=https%3A%2F%2Fwww.dec.ny.gov%2Fchemical%2F127939.html&data=05%7C01%7CSara.Latessa%40dec.ny.gov%7Cea77f297027e4abf861808db763e1f4f%7Cf46cb8ea79004d108ceb80e8c1c81ee7%7C0%7C0%7C638233781403397611%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=76v6e%2FcKFCfZjqWEGaRRJ9VFFjngvpOfPbrHEHliv2M%3D&reserved=0


SPDES Number: NY 002 5429 
Page 21 of 21  v.1.27 

G. More f requent monitoring of the discharge(s), monitoring point(s), or waters of the State than required by the permit, 
where analysis is performed by a certif ied laboratory or where such analysis is not required to be performed by a 
certif ied laboratory, shall be included in the calculations, and recording of  the data on the corresponding DMRs. 

 
H. Calculations which require averaging of measurements shall utilize an arithmetic mean unless otherwise specified in 

this permit. 
 

I. Unless otherwise specified, all information recorded on the DMRs shall be based upon measurements and sampling 
carried out during the most recently completed reporting period. 

 
J. Any laboratory test or sample analysis required by this permit for which the State Commissioner of Health issues 

certif icates of approval pursuant to section 502 of  the Public Health Law shall be conducted by a laboratory which 
has been issued a certif icate of approval. Inquiries regarding laboratory certification should be directed to the New 
York State Department of  Health, Environmental Laboratory Accreditation Program.  



  
Permittee: Village of Millbrook  Date: April 1, 2024  v.1.25 
Facility: Millbrook Sewage Treatment Plant  Permit Writer: Nicholas Mustico 
SPDES Number: NY0025429  Water Quality Reviewer: Nicholas Mustico 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 1 OF 21 
 
  

 
 

SPDES Permit Fact Sheet 
Village of Millbrook 

Millbrook Sewage Treatment 
Plant 

NY0025429 
 
 
 

 
 
 
 
 
 

  



  
Permittee: Village of Millbrook  Date: April 1, 2024  v.1.25 
Facility: Millbrook Sewage Treatment Plant  Permit Writer: Nicholas Mustico 
SPDES Number: NY0025429  Water Quality Reviewer: Nicholas Mustico 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 2 OF 21 
 
  

 

Contents 
Summary of Permit Changes ................................................................................................... 3 
Administrative History .............................................................................................................. 3 

Facility Information .................................................................................................................. 4 
Site Overview ...................................................................................................................... 5 
Existing Effluent Quality ....................................................................................................... 6 

Receiving Water Information .................................................................................................... 6 
Impaired Waterbody Information........................................................................................... 7 
Critical Receiving Water Data & Mixing Zone ........................................................................ 7 

Permit Requirements ............................................................................................................... 8 
Whole Effluent Toxicity (WET) Testing.................................................................................. 8 
Anti-backsliding.................................................................................................................... 8 
Antidegradation.................................................................................................................... 8 
Discharge Notif ication Act Requirements .............................................................................. 8 
Temperature Requirements for Municipal Discharges to Trout Streams ................................ 8 
Mercury ............................................................................................................................... 9 
Schedule of Compliance .................................................................................................... 10 
Emerging Contaminant Monitoring ..................................................................................... 10 
Schedule of Additional Submittals ...................................................................................... 10 

Special Conditions for operation of overflow retention facilities ............................................ 11 
OUTFALL AND RECEIVING WATER SUMMARY TABLE ...................................................... 12 
POLLUTANT SUMMARY TABLE........................................................................................... 12 

Outfall 001 ......................................................................................................................... 12 
Appendix: Regulatory and Technical Basis of Permit Authorizations ....................................... 16 

Regulatory References ...................................................................................................... 16 
Outfall and Receiving Water Information............................................................................. 16 
Existing Effluent Quality ..................................................................................................... 17 
Permit Requirements ......................................................................................................... 17 

 
  



  
Permittee: Village of Millbrook  Date: April 1, 2024  v.1.25 
Facility: Millbrook Sewage Treatment Plant  Permit Writer: Nicholas Mustico 
SPDES Number: NY0025429  Water Quality Reviewer: Nicholas Mustico 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 3 OF 21 
 
  

Summary of Permit Changes 
A State Pollutant Discharge Elimination System (SPDES) EBPS permit renewal has been drafted 
for the Millbrook Sewage Treatment Plant. The changes to the permit are summarized below: 

• Updated permit format, definitions, and general conditions 
• The new permit includes interim limits for outfall 001 that are effective until 4/30/2028 when 

the final limits become effective 5/1/2028 
• Changed the toxic class (TX) from N to T, due to Mercury Minimization Program 
• Changed the receiving water for Outfall 002 to “Internally mixes with chlorine tank influent 

and discharges through Outfall 001” 
• Changed Flow limit of 0.25 MGD from a 12 month rolling average limit to a monthly 

average limit 
• Changed the BOD5 limits to CBOD5 limits 
• Changed limit for Nitrogen, Ammonia (N) from 5.0 mg/L to 2.2 mg/L for summer months 
• Added an Ammonia limit in winter months of 4.4 mg/L 
• Changed limit for Total Residual Chlorine (TRC) from 0.1 mg/L to MDL of 0.03 mg/L 
• Added a daily maximum limit for Total Mercury equal of 50 ng/L 
• Added a temperature action level monitoring program and a temperature action level limit 

of 70 degrees Fahrenheit 
• Sampling frequency for Dissolved Oxygen (DO) has changed from twice per year to 

monthly 
• Removed the 8.0 mg/L limit for Total Kjeldahl Nitrogen (TKN) 
• Added a table of temporary (interim) limits for the Overflow Retention Facility that will stay 

in effect until it is removed 
• Added a Schedule of Compliance for facility upgrade and overflow retention facility (ORF) 

removal 
• Added an Infiltration and Inflow Management Program to the Schedule of Compliance 
• Changed the diagram used for the Monitoring Locations page 
• Added a Schedule of Additional Submittals with a list of the following submittals:  

- A short-term monitoring program for emerging contaminants 
- A Water Treatment Chemical Annual Report Form  
- An Annual Flow Certif ication form  
- Short term high-intensity monitoring requirements for Total Dissolved Solids 
- A Stormwater No Exposure Certif ication 
- A type II Mercury Minimization Program (MMP) maintained onsite 
 

This fact sheet summarizes the information used to determine the effluent limitations 
(limits) and other conditions contained in the permit. General background information 
including the regulatory basis for the effluent limitations and other conditions are in the 
Appendix linked throughout this fact sheet. 

Administrative History 
10/1/2007 The last full technical review was performed and the SPDES permit became 

effective with a new five-year term and expiration date of 9/30/2012. The 2007 
permit, along with all subsequent modifications, has formed the basis of this permit. 

 
The permit was administratively renewed in 2012 and again in 2017. The current 
permit administrative renewal is effective until 11/30/2022.  

    



  
Permittee: Village of Millbrook  Date: April 1, 2024  v.1.25 
Facility: Millbrook Sewage Treatment Plant  Permit Writer: Nicholas Mustico 
SPDES Number: NY0025429  Water Quality Reviewer: Nicholas Mustico 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 4 OF 21 
 
  

11/30/2022 The current permit was allowed to stay in effect pursuant to SAPA1. 
 
8/31/2021  DEC issued a Request for Information (RFI) to modify and renew the SPDES 

permit due to the facility’s EBPS score2. At the time of the RFI, the facility had an 
EBPS score of 117 and ranking of 28.  

 
7/28/2023  The Village of Millbrook submitted a NY-2A permit application.  
 
The Notice of Complete Application, published in the Environmental Notice Bulletin and 
newspapers, contains information on the public notice process. 

Facility Information 
This facility is a publicly owned treatment works that receives flow from domestic users, with 
effluent consisting of treated sanitary water and stormwater. The collection system consists of 
separate sewers. The facility does not have any significant industrial users (SIUs).  

The current 0.25 MGD treatment plant consists of: 
• Preliminary Treatment: Bar Screen and Grit Chamber  
• Primary Treatment: Primary Clarif ication 
• Secondary Treatment: Activated Sludge in two extended aeration tanks with two 

secondary clarif iers 
• Tertiary Treatment: Sand Filtration 
• Disinfection: Chlorination and Dechlorination 

Sludge is digested aerobically, dried in drying beds, and hauled to landfill. Some liquid sludge is 
hauled to a processing facility.  

The primary outfall (Outfall 001) is discharging treated water into the East branch of the 
Wappingers Creek. The 8’’ diameter Outfall pipe extends 10’ from the bank into the waterbody 
with no diffuser.  

The facility is planning the following upgrades/improvements: 

• The removal of Outfall 002 
• Upgrading the facility by replacing treatment components at the end of their natural life 

and increasing the facility’s flow capacity (will not change the 0.25 MGD design flow) 
The facility accepts wastewater from the following municipalities:  

Municipality POSS # or SPDES # Collection System 
Village of Millbrook NY0025429 Separate 

The permittee also has known Sanitary Sewer Overflow (SSO) discharges. Type II SSOs are 
classified as discharges of partially treated sewage from an onsite Overflow Retention Facility 
(ORF) (Outfall 002). ORFs are wastewater storage facilities designed to retain excessive flows 
that would otherwise be bypassed. The ORF has a design capacity of 0.4 million gallons. 
Treatment provided includes chlorination. Discharge from the ORF is prohibited except as noted 
in 6 NYCRR 750-2.8(b)(2) and 40 CFR 122.41. Discharge from the ORF is blended with the 
Outfall 001 pre-treated flow before disinfection.  

 
1 State Administrative Procedures Act Section 401(2) and 6 NYCRR 621.11(I) 
2 Pursuant to 6 NYCRR 750-1.18 and NYS Environmental Benef it Permit Strategy (EBPS) 

https://www.dec.ny.gov/enb/enb.html


  
Permittee: Village of Millbrook  Date: April 1, 2024  v.1.25 
Facility: Millbrook Sewage Treatment Plant  Permit Writer: Nicholas Mustico 
SPDES Number: NY0025429  Water Quality Reviewer: Nicholas Mustico 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 5 OF 21 
 
  

Site Overview 

 

 

Outfall 001 
Class C(T) 



  
Permittee: Village of Millbrook  Date: April 1, 2024  v.1.25 
Facility: Millbrook Sewage Treatment Plant  Permit Writer: Nicholas Mustico 
SPDES Number: NY0025429  Water Quality Reviewer: Nicholas Mustico 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 6 OF 21 
 
  

Existing Effluent Quality 
The Pollutant Summary Table presents the existing effluent quality and effluent limitations. The 
existing effluent quality was determined from Discharge Monitoring Reports submitted by the 
permittee for the period 1/31/2017 to 1/31/2022. Appendix Link 
 

Receiving Water Information 
The facility discharges via the following outfalls: 

Outfall No. SIC 
Code Wastewater Type Receiving Water 

001 4952 Treated Sanitary 
Sewage 

East Branch of the Wappingers Creek, Class 
C(T) 

002 
(internal)  Partially Treated 

Sewage 
Internally mixes with chlorine tank influent and 

discharges through Outfall 001 

Reach Description: The East Branch of the Wappinger Creek is a tributary of the Wappingers 
Creek.  The Classification of the segment at the point of discharge is C(T) (6NYCRR 857.4 – 
Table I – Item 89, PWL ID: 1305-0022, WIN: H-101-21).  The stream reach assessed for this 
permitting action is from the discharge to a confluence with a B(T) standard stream approximately 
0.97 miles downstream of discharge. 
 

 
 



  
Permittee: Village of Millbrook  Date: April 1, 2024  v.1.25 
Facility: Millbrook Sewage Treatment Plant  Permit Writer: Nicholas Mustico 
SPDES Number: NY0025429  Water Quality Reviewer: Nicholas Mustico 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 7 OF 21 
 
  

There is a RIBS station and USGS gauge directly upstream of the mouth of the Wappingers 
creek, approx. 6 miles downstream of the discharge point.  There is also a RIBS station on 
Shaw Brook approximately 2.6 miles upstream of the discharge and a RIBS station on the Mill 
Brook approximately 3.2 miles upstream of the discharge point. This permit was developed 
using the data from the Shaw Brook in Washington RIBS Station (ID# 13-SHAB-0.3). 

See the Outfall and Receiving Water Summary Table and Appendix for additional information. 

Impaired Waterbody Information 
 

The East Branch of Wappingers Creek segment (PWL No. 1305-0022) is not listed on the 2018 
New York State Section 303(d) List of Impaired/TMDL Waters, and therefore, there are no 
applicable wasteload allocations (WLAs) for this discharge. This discharge is upstream of 
Wappingers Lake (PWL No. 1305-0001) which is listed on the 303d list, but no TMDL has been 
developed. 

Critical Receiving Water Data & Mixing Zone 
The low flow condition for the East Branch of Wappingers Creek was obtained from a drainage 
basin ratio analysis with USGS gage station 01372100, East Branch Wappinger Creek near 